BRITISH COLUMBIA HYDRO AND POWER AUTHORITY

HAT CREEK PROJECT

Ebascc Services of Canada Ltd., Environmental Consultants - Hat
Creek Project - Environmental Impact Assessment Report - December
1578 - (Volume 1).

ENVIRONMENTAL IMPACT STATEMENT REFERENCE NUMBER: 3la



T Telephoner (604} 532 -7841 ) Telex: 04 =51286
- R :
e T —
§ Fie: (9 .
- EBASCO SERVICES OF CANADA LIMITED; Environmental Cor‘TGram_-a o
hcf ‘ .:i‘
. . F 81 DEC187¢
- 1155 West Pender Street, Vancouver,- British Columbia, Candda. VBE 2R&E{1Auw ciewe
) ¢/o Envirosphere Company | route | wnmaL
1617 Cole Blvd., Suita 250 Lo [k
. . . -3 18] _i:.‘_ﬂ-.;,
- Golden, Colorado “8UAD1 T
21 December 1979 - .
- ——
Mr, John Peirson : ‘ '_ ToOFILE:
[...]
and control systems were studied in detail by ERT. These are: :

1. MCS with a 244 m stack.
2. MCS with 366 m stack.
3. FGD with 386 m stack.

The following paragraphs describe the MCS and FGD alternative systems for controlling 502.

2 - 4 Part Two



2.5

AIR QUALITY CONTROL SYSTEMS - (Lont'd)

{a} Meteorological Contrel Svstem (MCS)

An MCS is a systematic plan of defined procedures for reducing ¢ontaminant emissions to
the atmosphere when predicted or oxserved meteorological conditions are conducive to high ground-
level ambient concentrations. Such control strategies may assume many operational forms; both Joad
reduction and fuel switching programmss have been evaluated quantitatively by ERT for this study.

An MCS normally consists of:
1. A real-time, metaorological and ambient afr quality momitoring network.

2. A forecasting staff with the facilities and equipment for producing real-time, local-scale
metearological predictions.

3. A computar-based air quality prediction model.
4. The ability to effect the necessary emission curtalliments so as to maintain ground-level ambient
concentrations at acceptable levals.

The MCS neing considered for Hat Creek would include each of thesa components. Tha emission control
procedure that is expected to be utilized would be a combination of both load reduction and fuel
switching. Which procedure is utilized would be determined by seasonal load demand variations and
the degree of emission reduction required. It has been assumed that lower-sulphur coal, with average
sulphur content of 0.21 percent and a mean heating value of 17 587 kJ/kg, would be stockpiled for
use during periods of adverse dispersion potential in the winter months {November through February).
During the remaining months of the year, uniform Tead reduction of all generating units has been
assumed to be the preferred control measure)for reducing ground-levei concentrations.

MC5 operational requirements for the Hat Creek Project include the capability to predict
ambient SDZ cencentrations during the fuel switching mode at least & 1/2 hours in advance; moreover,
it has been assumed that a fuel switch, once enacted, will be maintained for at least 3 hours (the
minimum averaging time corresponding to control action requirements). Load reduction procedures to
decrease emissions hy a given amount can normaliy be implemented much more rapidly than an equivalent
fuel switch, since the latter involves delays associated with physically providing the secondary
fuel to the boilers. Thus, for MCS applications invelving load reduction, ‘forecast lead-time
requirements are less critical.

For either mode of MCS operation, 3 plume transport lag time is inevitable. That is, a
change in emission strength at the source would not begin to affect ambient concentrations at a
specific downwind point untit a certain time interval has elapsed. The duration of this interval
depends upon wind speed. This lag time, together with the emission response lag time, would be
taken into account in the operational MCS air quality forecasting procedures.

With the MCS control optfon, the 502 emission rate and other stack parameters would, of

course, dJepend on whether the plant was operating with uncontrolled emissions or being controllied by
fuel switching or load reduction. QDuring the fuel switching mode, 502 stack emissions are expected

2-5 Part Two



2.5

AIR QUALITY CONTROL SYSTEMS - (Cant'd)

(&)

to be reduced %o 5282 kg/h (39 percant of the uncontrolled rate with the primary fuel), at a tempera-
ture of 149°C and flow rate of 238 384 m3/m1'n. With ‘toad reductipn, 502 emission reductions are
nearly diractly proportional ts the reduction in load. At 30 percent load, for example, the expected
502 emission rate is 10 953 kg/h (81 percant of the uncontrolled rata), at a temperature of 129%¢
and a flow rate of 212 090 malmin.

Fiue Gas Oesulphurization (FGD)

An FGD system, a$ an alternative, would reduce the flua gas emissians. SOz emissions from
the stack would not exceed 300 ppm (dry} by volume. Thus, ambient air quality would remain within
the proposed cbjectives when burning Hat Creek coal in the powerplant beilers., In order to achieve
this level of ambient 502 concentration, 80 percent of the flue gas would have 2o be treated. The
treated flue gas would be rsheated by mixing it with the untreated portions of the flue gas befare
entaring the stack. As a4 result of mixing, the tamperature of the flue gas flowing through the
stack would be above the flue gas dew point and the stack would be operating under "dry" conditions.
Also, the degree of renheating achieved by the mixing of treated ahd untreated ﬁortions of the flue
gas would provide desirable plume rise charactaristics.

The FGD system would consist of two wet 502 absorber towers per unit operating at a
20 percent removal efficiency. The flue gas would initially enter the gas c¢leaning towers downstream
of the elactrostatic precipitators and the boiler fnduced draft (I0) fans. Depending on the salection
of equipment, additiomal boostar fans could be required in series with the ID fans., The fans would
discharge 60 percent of the flue gas ints the dperating absorbers whare St‘J2 would be ramoved utilizing
a reactant slurry of pulverized limestone. The untreated portion of the flue gas would flow through
a bypass duct and mix with the treated gas downstream of the absorbar mist eliminators.

A third stand-by absorber tower would be pravided for edch unit to improve the FGD system
availability and to facilitate full capacity operation. Periodic maintenance on the non-operating
module could be conducted at zny time without adversely affecting the particulate collection or the
performanca of the FGD systea.

Pulverized limestone slurry would be continually fed into the Sl’.\2 absorption system by a
wat ball mill and slurry preparation equipment. The calcium carbonate in the iimestone slurry would
chemically react with the SOZ in the absorber to form calcium sulphites and caleium sulphates. The
spent slurry containing these products and any axcess limestone would continually discharge to a
thickenar for concantration. The concentrated thickener underflow would be ulitimataly disposed of
in a waste sludge disposai area. Water from the thickener would be returned for use in the slurry
system.

The quantity of 502 to be discharged from the stack after scrubbing is calculated ta be

§25% kg/h (approximately 46 percent of the uncontrolled rate). Flue gas from the scrubbers is
expected to have a temperature of 82%C and a flow rate of 262 189 m3/m1‘ .

2-48 Part Two

L



2.5

2.5.1

WATER TREATMENT SYSTEM

General

The water treatment system includes boiler feedwater treatment designed to provide demineralized
water for steam cycle makeup and sootblowing. The water treatment system also provides potable water,
and makeup and cooling water for the air conditioning system. Makeup water will come from the reserveir
located on the site.

Boilar Feedwater Treatment Systen

A schematic diagram of the plant's water treatment system is given in Fig. 2.6-1. The design
continucus demand for the total water treatment system is approximately 57 L/s.

The treatment of the feedwater cycle makeup &t the plant consists of pretreatment and
demineralization. Pretreatment removes suspended particulate matter, residual organics and a large
portion of the cclloidal silica. The pratreatment stage consists of chlorination, coagulation/clarifica-
tion, filtratfon and activated carbon filtration,

Foilaowing pretreatment, demineralization wouid remove dissolved solids and ultrafiltration (if
required} would remove colloidal silica. 7The demineralization system would consist of catien exchange,
degasification, anion exchange, uitrafiltration and mixed bed demineralization. The entire system for
four units would consist of three parallel 50 percent duty trains producing 49.2 L/s of demineralized
water.

Operatjon of the water treatment system would generate a number of wastewaters associated with
both the pretreatment and demineralization stages. In the coagulation/clarification process, suspended
solids originally contained in the makelp water settle to the bottom of the clarifiers to form sludge.
It is estimated that 0.4 /s of sludge at & 1 percent suspended solids content would be generated daily.

The demineralizer system requires regeneration of the spent exchanger resins. The strong acid
cation exchangers would be regenerated ance a day, typically utilizing a sulphuric acid soiution. The
anion exchangers would also be regemerated once a day, typically utilizing a sodium hydroxide solution,
Regeneration of the mixed bed polishing demineralizer would occur approximately once every 4 days. The
entire station regeneration process would produce a combined wastewater output of approximately 288 m3/d,
which is usualiy acidic in nature.

The ultrafiltration unit would be backwashed daily. Ip addition, there would be a centinuous
discharge of cencentrate from this unit. The concentrate and backwash wastewater flow rate is estimated
to be 2.6 L/s on an average daily basfs.

Demineralizer regeneration wastewater would be conveyed to an equalization/neutralization

treatment system for the adjustment of pH to a neutralized range. The ultrafiltration concentrate and
backwash water would be recycied to the system at the inlet of the clarifiers.

2 -1 Part Two



2.6

2.6.3

2.7

2.7.1

WATER TREATMEMT SYSTEM - (Cant'd)

Condensate Polisher

A condensate polishing demineralizer design presently being considered consists of two
50 percent capacity nmixed bed units for each generating unit. Since the polishing units would be mainiy
required during and shortly aftar unit start-up, tha duty cycle will allow ampie time for regeneration,
and therefore no standby capacity will be needed. QOne of tha 50 percent uni®s can be operated to give
sida-stream polishing during normal operation of the hoiler and turbine ar during recycling to the hot-
well during a unit outage.

The operatien af tha condensate polishing demineralizer also reguires regeneraticn of the spent

exchanger resins. These resins are regeneratad on an infrequent basis corresponding to the usage of the
unit.

ASH HANDLING AND DISPQSAL SYSTEM

Ash will be of twa major types:

1. Bottem Ash/Slag = combustion products dropped out of the furnace in either dry or molten stats, and
collectad in water impounded hoppers,

2. Fly Ash - fina particles that leave the furnace with the flue gas and are trapped by electroustatic
precipitators.

In addition, there would ba small quantities of mill rejects which may consist of a varjety of
coarse, heavy pieces of stone, slata and iron pyrites fn dry form. Mi11 rejects would be rejected by the
pulverizers in the course of grinding the coal.

Small guantities of fly ash would be collected in hoppers at points of change in the direction
of the flue das stream such as the economizer and air heater cutlets. Economizer ash would consist of
coarser particles that would be handied aither by the boitom ash disposal system or by the fly ash removal
system. The manner of handiing economizer ash would depend on the ash system design and its manu-
facturer, Ash cotlected in the air heater outlet hoppers would be considered as part of fly ash and
would be handled by the same system that rsmoves fly ash from pracipitater hoppers.

Mi1l rejects and pyritas removal and disposal would be incorporated inte the bottem ash handiing
and disposal system. The quantity of mill rajects and pyrites is a function of the type of coal and of
the @fll construction. It is expectad for Hat Creek coal to be approximately 0.5 percent of the firing
rate,

Quantities of Ash

The total quantity of boiler sclid refuse to be generated is a function of ash content of the
coal and the steam generator coal firing rate. For a complete discussicn of the ash content in each
designated coal type, see Chaptar 3.0, "The Mine".

2-8 part Twao

e

P 0



2.7 ASH HARDLING AND DISPQSAL SYSTEM - (Cont'd)

{a) Average Ash Production

The ash production corrasponding to the average station load factor and station life
(65 percent over 35 years of 1ife), turning "typical coal" and a gross turbine-generator output of
560 MW will be as follows:
6057 t/d for the station*

77.4 x 106 t for the station over its 1ife**

{b) Bottem Ash - Fly Ash Percentage

The proportions of the total ash generated as bottom ash or fly ash cannot be predicted
accurately at this time since they are dependent on the ash properties of the coal and boiler
design. Experience at the Centra’ia Generating Station in the State of Washington shows that at
times as much as 45 percent of the ash is produced as bottom ash. The balance is carried from the
steam generator as fly ash. The average at Centralia is abproximate]y 25 percent bottom ash and
75 percent fly ash, Further testing of the Hat (reek coal and its ash characteristics weuld esta-
blish the ratio more accurately for this project.

Presently the following ranges are being considered:

Bottom Ash: 15% to 45% of total ash
Fly Ash: 85% to 53% of total ash

When these proportions are applied to the maximum and average ash production rates, the
following ranges of production rates result:

Production over 35 year

ety kg/ 5 an s B T oanes aer Taut e
Sottom Ash at 15X 6.06 4.06 11.6 x 10°
at 45% 18.18 12.15 3.8 x 10°
Fly Ash  at 85% 34.34 22.93 65.8 x 10°
at §5% 22.22 14.84 42.6 x 10°

Used to determine average equipment and operating labour requirements for ultimate ash disposal,
particularly for dry disposal.

**  {sed to determine total ash disposal area requirements.

*x* Based on worst acceptable ¢oal and maximum steam generator design rating of 488 kg/s.

*xX% Based on guaranteed turbine generator rating (560 MW) and "typicaT coal”.

2-9 Part Two



2.7

2.7.2

2.7.3

2.7.4

ASH HANOLING AND DISPOSAL SYSTEM - (Cont'd)

Te provide margins for the variance in the percentages of bottom ash and fly ash, the
plant bottom ash handling system is dasigned to handle up to 45 percent bottom ash, and the fly ash
system {s designed to handle up to 85 percent fly ash.

Steam Generator Ash Disposal System

Bottom ash would be removed hydraulically from the water filled hoppers beneath the furnacas by
water ejectors or centrifugal pumps. The ash and water would be piped by gravity to the ultimate dispesal
area at upper Medicine Creek. Mill rejects and pyrites would be removed from their hopper and piped with
the bottem ash. Fly ash would be collected dry in happers, and would be pneumatically removed and mixed
with water for conveyance as a slurry under gravity to the upper Medicine Creek disposal site.

Ash Watar
(a) Recirculation

In this "wet® ash disposal scheme the bottom ash slurry would be 15-30 percent solids by
wefght, Recirculation of transport watar from the disposal site would be necessary to consarve
water. Average fly ash slurry concentrations greater than 40 percent would be required o avoid the
necessity of recirculating transport water. Although this appears feasib?e;-present information
indicates that to aveid potential scaling problems a 20 percent slurry concentration would ba
optimua,

The total return flow of ash transport water from the upper Medicine Creek pond has been
estimated to be approximately 223 L/s for an ash slurey concentration of 20 percant for both bottom
ash and fly ash, for typical csal and a plant capacity factor of 65 percent.

{b) Water Retained with the Ash

In a flooded ash disposal site the ash would contain two parts water to one part ash by
volume. These disposal volumes were calculatad on 801 kg/m3 butk density, ar 0.82:1 by weight, and
the ratios ware applied to the average ash produclion rates given previocusly.

Uoper Medicine Creek Ash Oisposal Site

The entire volume of ash produced by the plant would be conveyed to an ash disposal site in
upper Medicine Craek (UMC) Valley. The UMC disposal area would be developed behind a retaining dam and